
Composition

PreDuet® tablet :  Each tablet contains Paracetamol BP 500 mg.

PreDuet® suspension: Each 5 ml (one teaspoonful) suspension 

contains Paracetamol BP 120 mg.

                    Syrup :  Each 5 ml (one teaspoonful) suspension contains 

Paracetamol BP 120 mg.

                    Paediatric Drops : Each ml drop contains Paracetamol BP 

80 mg.

Indication

Paracetamol is an analgesic and antipyretic drug used for the 

temporary relief of headache, fever, minor pain, muscle aches, or the 

pain of artiiritis. Paracetamol relieves pain in 	mild arthritis but has 

no effect on the underlying inflammation, redness and swelling of 

the joint. It does not cause the stomach irritation often associated 

with aspirin.

Side effect
Paracetamol has very mild side effects. But rashes and blood 
disorder may rarely occur. In case of excessive overdosage liver and 
kidney damage may occur.

Precaution
Paracetamol should be given with care in patients with impaired 
liver and kidney function.

Storage
Store in a cool and dry place away from light. Keep out of reach of 
children.

Commercial pack

Tablet : Box containing 25 x 10's tablets in blister pack.
Suspension : Bottle containing 60 ml suspension.

Syrup : Bottle containing 60 ml syrup.
Paediatric Drops: Bottle containing 15ml paediatric drops.

Paracetamol Tablet/Suspension/Syrup/Paediatric Drops

Dosage & administration

Tablet 
Adults : 1-2 tablets 3-4 times daily or as directed by
the physician. (maximum 4 gm or 8 tablets daily)
or as directed of physician.

Syrup and
Suspension

0 - 3 months : 10 mg / kg body weight (reduce to
5 mg/kg if jaundiced) 3 to 4 times daily.
3 months to below 1 year : 1/2 to 1 teaspoonful
3 to 4 times daily.
1-5 years : 1 to 2 teaspoonful 3 to 4 times daily.
6-12 years : 2 to 4 teaspoonful 3 to 4 times daily.
Adults : 4 to 8 teaspoonful 3 to 4 times daily.
or as directed of physician.

Paediatric
Drops

Children up to 3 months : 0.5 ml (40 mg) 3 to 4 times daily.
4 to 11 months : 1 ml (80 mg) 3 to 4 times daily.
1 to 2 years : 1.5 ml (120 mg) 3 to 4 times daily.
2 to 3 years : 2 ml (160 mg) 3 to 4 times daily.
or as directed of physician.


